



## CLINICAL CASE ROUNDS

# Psychopharmacological Approaches to a Case of Treatment Resistant Adolescent Depression

**Editor's note:** Welcome to the second “Psychopharmacology Challenge” from the Journal of the Canadian Academy of Child and Adolescent Psychiatry. Three clinicians (and their residents, in some cases) with expertise in pediatric psychopharmacology were asked to review the following patient vignette, and in 1000 words or less, describe the top three pharmacotherapy-related changes they would recommend for this patient, along with their clinical reasoning. Clinicians were asked to focus on psychopharmacology, but could also briefly indicate any suggested psychosocial intervention plans. For medication changes, clinicians were asked to include a recommended dosing titration plan [if applicable], and any additional testing they would order, including a recommended frequency of such testing. Clinicians were also asked to provide supporting literature citations for recommendations.

### Dean Elbe, PharmD, BCPP

Associate Editor & Psychopharmacology Section Head  
Journal of the Canadian Academy of Child and Adolescent Psychiatry

## The Case

DW is a 17-year-old female of Chinese descent, who weighs 73 kg with a height of 162 cm (BMI 27.8 kg/m<sup>2</sup>, 92<sup>nd</sup> percentile for age). DW lives with her mother, father and 14-year-old brother. DW presents to the local child & adolescent mood and anxiety clinic with a chief complaint of ongoing unremitted symptoms of major depressive disorder, generalized anxiety disorder and social anxiety disorder. DW is currently taking venlafaxine 262.5 mg once daily in the morning and has been taking this dosage for the previous 12 weeks. DW also has current prescriptions for Alesse<sup>®</sup> (ethinyl estradiol 20 mcg/levonorgestrel 100 mcg

per tablet) taken once daily on a cycle of daily for 12 weeks, followed by a 1 week break and then repeated, and lorazepam 1 mg twice daily as needed for anxiety (DW estimates she uses 4 doses per week).

Upon assessment, DW describes experiencing a partial response to venlafaxine, with improved mood, but persistent anhedonia and low appetite. DW goes to bed around 11 PM each night and reports not falling asleep until 1 AM. Once asleep, she sleeps for about 3 hours, and then finds she typically awakes at 4 AM and often arises and eats large quantities of carbohydrate-dense foods before falling back to sleep around 5 AM. She then reports she has trouble waking up to get ready for school at 7 AM. On school days, she reports taking a one-hour nap after school on most days and on weekends, she states she is exhausted and routinely sleeps in until noon. DW also reports that she sweats more than normal recently. DW reveals during the interview that she intermittently engages in non-suicidal self-injury in the form of superficial cutting on her arms (healed scars are evident on both of her arms, but there is no evidence of recent cutting). DW reports that she takes venlafaxine regularly because when she missed a dose once previously, she started to feel unwell later in the day with muscle aches and unusual sensations described as “nerve zaps”. These symptoms resolved shortly after taking her usual venlafaxine dose the next morning. Upon completing an assessment of suicide risk, DW describes chronic feelings of wanting to end her life but denies any active plans and states she “wouldn’t do that to my family.” DW tells you she vapes nicotine on a daily basis, but denies use of alcohol or other substances. No significant trauma history was identified.

DW’s most recent vital sign measurements by her primary care provider included a systolic blood pressure of 135/87 mm Hg with a resting heart rate of 97 bpm. No medical comorbidities were identified.

**Table 1. Recent Laboratory Values**

Hematology	Chemistry
WBC 4.9x10 <sup>9</sup> /L (N=3.9-10.2x10 <sup>9</sup> )	Creatinine 54 µmol/L (N=20-61 µmol/L)
Hgb 121 g/L (N=118-146 g/L)	Sodium 137 mmol/L (N=135-145 mmol/L)
MCV 83 fL (N=77-92 fL)	Potassium 4.4 mmol/L (N=3.5-5 mmol/L)
Neutrophils 2.5x10 <sup>9</sup> /L (N=1.7-5x10 <sup>9</sup> /L)	Magnesium 0.83 mmol/L (N=0.75-0.99 mmol/L)
Platelets 363x10 <sup>9</sup> /L (N=180-440x10 <sup>9</sup> /L)	FBG 5.2 mmol/L (N=3.5-5.9 mmol/L)
Ferritin 61 µg/L (N=13-66 µg/L)	TSH 2.91 mU/L (N=0.34-5.6 mU/L)
Vitamin B12 232 pmol/L (N=118-700 pmol/L)	ECG NSR; QTc interval = 442 msec

N: 'normal' reference range; ECG: electrocardiogram; FBG: fasting glucose; Hgb: hemoglobin; MCV: mean corpuscular volume; NSR = normal sinus rhythm; TSH: thyroid stimulating hormone; WBC: white blood cell count

Last year, DW saw a private psychologist who she described as using a cognitive behavioural therapy approach. DW recalls at least 10 visits over a period of 3-4 months. DW reports she found these sessions a little bit helpful but didn't have the motivation to complete most of the homework assignments or practice some of the recommended skills. She currently checks in with the mental health therapist that visits her school once monthly.

## Prior medication trials

DW's medication trials prior to venlafaxine treatment were fluoxetine 10 mg daily for 1 year and sertraline 100 mg daily. Fluoxetine treatment was discontinued due to lack of efficacy following some initial benefit. Sertraline treatment was discontinued after 4 weeks of treatment due to intolerable gastrointestinal adverse effects (primarily gastritis and nausea).

DW's recent laboratory values are shown in Table 1.

## Response #1

DW's presentation of major depressive disorder in adolescents (MDD-A) is complex; at the same time, many aspects of her profile are commonly observed in clinical practice. Our approach would be to start with a comprehensive

psychiatric assessment and formulation. This can help guide treatment, particularly in more challenging clinical situations. We would pay close attention to any details that may be perpetuating DW's symptoms. For instance, we would want to know the extent of impairment related to her anxiety symptoms. It is possible that anxiety is leading to avoidance of social interactions, leading to isolation and worsening mood. Similarly, we would want to know the context of her lorazepam use, as it is likely that it is being used to avoid distress, which only perpetuates anxiety through negative reinforcement patterns. Comorbidities could also be perpetuating her depression, and so would warrant a careful psychiatric review of symptoms. We would specifically ask about symptoms of hypo/mania, personality disorders, and eating disorders. If she is distressed or impaired by her current eating after bedtime, then she would meet criteria for night eating syndrome, a subtype of other specified feeding and eating disorders described in the Diagnostic and Statistical Manual of Mental Disorders, 5<sup>th</sup> Edition, Text Revision (DSM-5-TR) (1). It would be essential to assess for commonly co-occurring symptoms such as discomfort with one's body shape, compensatory behaviour (e.g. fasting, purging, excessive exercise), or change in physical health status (e.g. weight loss/gain, syncopal episodes, fatigue). Given the report of low appetite, we would wonder about late night binges impairing her normal hunger cues (2). Finally, in terms of clarifying diagnosis, we would take a thorough social history. Any stressors in school, friends, or family life would be very relevant.

With respect to the venlafaxine, we would discuss the risks and benefits of continued use. Notably, venlafaxine has a recommendation for third line use in CANMAT guidelines, after fluoxetine, sertraline, escitalopram and citalopram (3). Conversely, NICE guidelines explicitly recommend against the use of venlafaxine (4). These later recommendations are consistent with findings from at least two RCTs for the treatment of MDD-A where venlafaxine did not separate from placebo on depression symptom severity outcome; moreover, its metabolite, desvenlafaxine did not separate from placebo in a third RCT (5,6). Similarly, a recent Cochrane meta-analysis showed that venlafaxine had a slightly higher rate of suicide-related outcomes and less evidence of effectiveness compared to fluoxetine, sertraline, escitalopram and duloxetine (7). Venlafaxine in adolescents was not found to be any more or less effective as an SSRI in treating depressive symptoms that have not responded to an initial SSRI; and was associated with greater adverse effects compared to switching to a second SSRI (8).

In DW's case, venlafaxine may be contributing to her mildly elevated blood pressure/resting heart rate, sweating,

and her risk of non-suicidal self-injury. Additionally, she is likely experiencing antidepressant discontinuation syndrome when she misses a dose, as represented by “nerve zaps” – paresthesia-like symptoms often experienced in the scalp. These adverse effects may be worsened by the fact that she is on a suprathreshold dose (a maximum of 225 mg daily according to product monograph) (9). Meanwhile, she is not experiencing remission in her depressive symptoms, so increasing the dose or continuing status quo are not options. Therefore, balancing DW’s personal experience with recommendations from guidelines, we would advise her to discontinue venlafaxine and switch to a different antidepressant. We would slowly taper the venlafaxine by 37.5 mg per week until discontinued. Starting the next antidepressant (see below) when she is at lower doses (e.g. 37.5-75 mg daily) may theoretically help alleviate withdrawal symptoms at the tail end of the taper.

Our first choice for an alternative antidepressant is to try fluoxetine again. Her previous trial was deemed ineffective, however she was at a subtherapeutic dose of 10 mg. Our target dose for a 17 year old patient is 20-60 mg daily. We would start 10 mg daily of fluoxetine for 1 week, then increase to 20 mg daily thereafter for at least 3 weeks (4). If needed, fluoxetine can be increased by 10-20 mg increments every 4-6 weeks, though, to our knowledge, the evidence for higher doses is limited to one small trial (10).

Fluoxetine has the added benefit of treating DW’s comorbidities. According to the Canadian Anxiety Guidelines, it is recommended as the first choice in treatment of both generalized anxiety and social anxiety disorder in adolescents (Level 2 and 1 evidence respectively) (11). For contrast, we note that the NICE guideline recommendation for social anxiety advises “Do not routinely offer pharmacological interventions to treat social anxiety disorder in children and young people” (12). Fluoxetine is also recommended for the treatment of bulimia nervosa in adolescents (13), which could theoretically help DW with her late night “binges”. Night eating syndrome may be treated with SSRIs in general, adding credence to a re-trial of fluoxetine (2).

If fluoxetine remains ineffective at higher doses, we would clarify how the previous trial of sertraline was started. Side effects may be more likely if titration was too fast. As sertraline has substantial evidence for treating anxiety (14), this may be a second-line option if DW is agreeable to a rechallenge. Then we would consider either escitalopram or duloxetine as next steps. We would start escitalopram at 5-10 mg daily and increase to 20 mg daily after 4-6 weeks if necessary. Two RCTs support the use of escitalopram in MDD-A (15,16). Alternatively, we would start duloxetine at 30 mg daily and increase by 30 mg increments every

2-4 weeks. Interestingly, there are 2 RCTs on duloxetine for treatment of MDD-A that did not separate from placebo (17,18); however a recent network meta-analysis did show some signal of efficacy (7).

In regards to DW’s other medication, we would recommend discontinuing lorazepam. It can be replaced with distress tolerance skills, learned through psychosocial approaches. The evidence regarding oral contraceptives and mood has been conflicting, however a recent large registry-based cohort study found that there was no association between oral contraceptives and depression, including among youth aged 15-19 (19). Oral contraceptives containing drospirenone have evidence for treating premenstrual dysphoric disorder, so could be considered in collaboration with her family doctor (20).

Finally, psychosocial interventions would also be helpful for DW. According to NICE guidelines, if individual cognitive behavioural therapy is unsuccessful in youth aged 12-18, then the following options are recommended: interpersonal therapy- adolescent, family therapy, brief psychosocial therapy or psychodynamic psychotherapy (4). DW’s engagement with non-suicidal self-injurious behaviour is concerning and a risk marker for poor outcomes (21). There is evidence that dialectical behaviour therapy (DBT) decreases self-harm and suicide attempts; however, the comprehensive DBT programs tested in two RCTs of adolescent samples is not always readily available (22,23).

To summarize, we would recommend slowly tapering venlafaxine, discontinuing lorazepam, and re-trialing fluoxetine in order to better treat DW’s MDD. Based on clinical experience, many young people with DW’s profile can obtain a complete recovery.

#### **Lauren Riggan, MD**

Clinician-Quality Improvement, Child Psychiatrist,  
CAMH

#### **Darren Courtney, MD**

Clinician Scientist, Psychiatrist, Youth Addictions and  
Concurrent Disorders  
Campbell Family Mental Health Research Institute,  
CAMH

## **References**

1. American Psychiatric Association, editor. Diagnostic and statistical manual of mental disorders: DSM-5-TR. Fifth edition, text revision. Washington, DC: American Psychiatric Association Publishing; 2022. 1 p.
2. Muscatello MRA, Torre G, Celebre L, Dell’Osso B, Mento C, Zoccali RA, et al. ‘In the night kitchen’: A scoping review on the night eating syndrome. *Aust N Z J Psychiatry*. 2022 Feb 1;56(2):120–36.

3. MacQueen GM, Frey BN, Ismail Z, Jaworska N, Steiner M, Lieshout RJV, et al. Canadian Network for Mood and Anxiety Treatments (CANMAT) 2016 Clinical Guidelines for the Management of Adults with Major Depressive Disorder: Section 6. Special Populations: Youth, Women, and the Elderly. *Can J Psychiatry*. 2016 Sep;61(9):588–603.
4. Overview | Depression in children and young people: identification and management | Guidance | NICE [Internet]. NICE; [cited 2022 Jul 10]. Available from: <https://www.nice.org.uk/guidance/ng134>
5. Emslie GJ, Findling RL, Yeung PP, Kunz NR, Li Y. Venlafaxine ER for the treatment of pediatric subjects with depression: results of two placebo-controlled trials. *J Am Acad Child Adolesc Psychiatry*. 2007 Apr;46(4):479–88.
6. Atkinson S, Lubaczewski S, Ramaker S, England RD, Wajsbrot DB, Abbas R, et al. Desvenlafaxine Versus Placebo in the Treatment of Children and Adolescents with Major Depressive Disorder. *J Child Adolesc Psychopharmacol*. 2018;28(1 PG-55–65):55–65.
7. Hetrick SE, McKenzie JE, Bailey AP, Sharma V, Moller CI, Badcock PB, et al. New generation antidepressants for depression in children and adolescents: a network meta-analysis. *Cochrane Database Syst Rev*. 2021 May 24;5:CD013674.
8. Brent D, Emslie G, Clarke G, Wagner KD, Asarnow JR, Keller M, et al. Switching to another SSRI or to venlafaxine with or without cognitive behavioral therapy for adolescents with SSRI-resistant depression: the TORDIA randomized controlled trial. *JAMA*. 2008 Feb 27;299(8):901–13.
9. Effexor XR [Product Monograph] [Internet]. 2022 [cited 2022 Jul 17]. Available from: [https://www.pfizer.ca/sites/default/files/202203/EFEXOR-XR\\_PM\\_EN\\_257418\\_03.02.2022.pdf](https://www.pfizer.ca/sites/default/files/202203/EFEXOR-XR_PM_EN_257418_03.02.2022.pdf)
10. Heiligenstein JH, Hoog SL, Wagner KD, Findling RL, Galil N, Kaplan S, et al. Fluoxetine 40-60 mg versus fluoxetine 20 mg in the treatment of children and adolescents with a less-than-complete response to nine-week treatment with fluoxetine 10-20 mg: a pilot study. *J Child Adolesc Psychopharmacol*. 2006 Apr;16(1–2):207–17.
11. Katzman MA, Bleau P, Blier P, Chokka P, Kjernisted K, Van Ameringen M, et al. Canadian clinical practice guidelines for the management of anxiety, posttraumatic stress and obsessive-compulsive disorders. *BMC Psychiatry*. 2014;14 Suppl 1:S1.
12. Recommendations | Social anxiety disorder: recognition, assessment and treatment | Guidance | NICE [Internet]. NICE; [cited 2022 Jul 28]. Available from: <https://www.nice.org.uk/guidance/cg159/chapter/Recommendations#identification-and-assessment-of-children-and-young-people>
13. Couturier J, Isserlin L, Norris M, Spettigue W, Brouwers M, Kimber M, et al. Canadian practice guidelines for the treatment of children and adolescents with eating disorders. *J Eat Disord*. 2020 Dec;8(1):1–80.
14. Walkup JT, Albano AM, Ph D, Piacentini J, Birmaher B, Compton SN, et al. Cognitive Behavioral Therapy or a Combination in Childhood Anxiety. *N Engl J Med*. 2008;359(26):2753–66.
15. Emslie GJ, Ventura D, Korotzer A, Tourkodimitris S. Escitalopram in the treatment of adolescent depression: a randomized placebo-controlled multisite trial. *J Am Acad Child Adolesc Psychiatry*. 2009;48(7):721–9.
16. Wagner KD, Jonas J, Findling RL, Ventura D, Saikali K. A double-blind, randomized, placebo-controlled trial of escitalopram in the treatment of pediatric depression. *J Am Acad Child Adolesc Psychiatry*. 2006;45(3):280–8.
17. Atkinson SD, Prakash A, Zhang Q, Pangallo BA, Bangs ME, Emslie GJ, et al. A double-blind efficacy and safety study of duloxetine flexible dosing in children and adolescents with major depressive disorder. *J Child Adolesc Psychopharmacol*. 2014;24(4 PG-180–189):180–9.
18. Emslie GJ, Prakash A, Zhang Q, Pangallo BA, Bangs ME, March JS. A double-blind efficacy and safety study of duloxetine fixed doses in children and adolescents with major depressive disorder. *J Child Adolesc Psychopharmacol*. 2014;24(4 PG-170–179):170–9.
19. Lundin C, Wikman A, Lampa E, Bixo M, Gemzell-Danielsson K, Wikman P, et al. There is no association between combined oral hormonal contraceptives and depression: a Swedish register-based cohort study. *BJOG Int J Obstet Gynaecol*. 2022;129(6):917–25.
20. Lopez LM, Kaptein AA, Helmerhorst FM. Oral contraceptives containing drospirenone for premenstrual syndrome. *Cochrane Database Syst Rev* [Internet]. 2012 [cited 2022 Jul 10];(2). Available from: <https://www.cochranelibrary-com.proxy1.lib.uwo.ca/cdsr/doi/10.1002/14651858.CD006586.pub4/full>
21. Hawton K, Bergen H, Kapur N, Cooper J, Steeg S, Ness J, et al. Repetition of self-harm and suicide following self-harm in children and adolescents: findings from the Multicentre Study of Self-harm in England. *J Child Psychol Psychiatry*. 2012 Dec;53(12):1212–9.
22. Mehlum L, Tørmoen AJ, Ramberg M, Haga E, Diep LM, Laberg S, et al. Dialectical Behavior Therapy for Adolescents With Repeated Suicidal and Self-harming Behavior – A Randomized Trial. *J Am Acad Child Adolesc Psychiatry*. 2014;53(10):1082–91.
23. McCauley E, Berk MS, Asarnow JR, Adrian M, Cohen J, Korslund K, et al. Efficacy of dialectical behavior therapy for adolescents at high risk for suicide a randomized clinical trial. *JAMA Psychiatry*. 2018;75(8):777–85.

## Response #2

This case illustrates a frequently encountered clinical conundrum of a youth with treatment resistant depression and multiple comorbidities. Part of the challenge lies in deciding where to begin. While psychosocial interventions, such as family therapy and interpersonal therapy, are core to management (1,2) and should be encouraged in a case like this, there are multiple pathways of intervention from a psychopharmacologic standpoint. Potential clinical targets might include residual symptoms of major depressive disorder (MDD), comorbid anxiety disorders, comorbid sleep disorders, self-harming behaviours, bingeing episodes, medication and substance-related side effects, and comorbid nicotine use. Prioritizing treatment targets involves a process of reciprocal and shared decision making between patient, family, and clinician; considers functional impact and/or symptom severity; considers other diagnostic possibilities and formulations; and potentially incorporates theoretical elements from other approaches to complex clinical scenarios (3). Borrowing from structural elements of dialectical behavioural therapy (4), clinicians might begin with life threatening issues before proceeding to therapy interfering and quality of life interfering issues (5).

While it is up for debate where to categorize each of the aforementioned areas of clinical focus, one possible algorithmic approach to DW's situation is 1) to reduce major risks factors for suicide and self-harm, 2) to reduce factors that significantly impact adherence and long-term acceptability of medication, and 3) to address symptoms and issues that impact DW's quality of life. The clinical rationale for such an approach is to focus treatment and to avoid making too many pharmacologic changes all at once, while also providing some scaffolding around how to proceed when faced with overwhelming complexity. At the same time, one must be careful in applying such an approach beyond the scope of its initial intended use.

While DW currently presents with no active suicide plans, it is important to address her sleep as a vulnerability factor for suicide (5,6). Targeting her sleep would also be important given the bidirectional and complex relationship between sleep disorders and MDD (7,8). Behavioural and non-pharmacologic approaches remain the mainstay of treatment, but sedating medications can play a role in short-term treatment (4 weeks duration or less) by reducing sleep onset latency (7,9,10). Decisions might be guided by a more thorough sleep assessment as well as consideration of common causal and developmental features of sleep in youth (7,11). For DW, possible clinical considerations include insomnia (with both prolonged sleep onset latency and early morning awakening), sleep phase delay typical of adolescence, nicotine use, and daytime napping. Treatment suggestions could include the following:

Melatonin 1-12 mg in the evening. If there is an element of sleep phase delay, Pelayo and Yuen suggest administering exogenous melatonin 1.5-6 hours before dim light melatonin onset (DLMO) to more effectively advance circadian timing (11). Of note, both American and European guidelines for chronic insomnia in adults do not recommend the use of melatonin (9,10).

Mirtazapine 3.75–15 mg at bedtime. The primary rationale for mirtazapine is to reduce sleep latency by utilizing its sedating qualities at lower doses (9,10). Mirtazapine might also be used as an adjunctive agent to address the partial response to venlafaxine, though such a clinical decision would be informed by evidence in adult populations and not children and youth (12,13). The duration of treatment on mirtazapine would be dictated by its intended use: as a sleep aid (4 weeks) vs MDD adjunctive agent (at least 6-12 months) (1). Monitoring would include a repeat ECG, after the addition of mirtazapine, to monitor DW's QTc interval (13).

With regards to therapy or treatment interfering factors, it is important to explore DW's perception of the tolerability

and acceptability of venlafaxine, balanced with her partial response on the medication. While there is limited evidence for doses up to 375 mg daily in severely depressed inpatients, recommended doses are generally up to 225 mg daily (13). If the increase to 262.5 mg daily has had very minimal perceived benefit, DW might consider lowering the dose, which hopefully minimizes some of the potential side effects such as increased sweating and elevated QTc interval. Unfortunately, this dose decrease might have little impact on the withdrawal symptoms that she experiences with missed doses. There also remains the question of what to do about the residual symptoms of depression. While reducing polypharmacy is ideal, this needs to be balanced with the fact that DW has tried at least two other antidepressants and has had partial benefit from venlafaxine (12). One possible adjunctive treatment is omega-3 fatty acids at doses of 1-4 grams daily (1-2 g eicosapentaenoic acid (EPA) and 1-2 g of docosahexaenoic acid (DHA)) (14). Omega-3 fatty acids have a relatively low side effect burden, which might positively impact treatment adherence. Ongoing monitoring would ideally occur on a weekly basis for the first month of treatment, then spaced out over time (1,13).

On a final note, the therapeutic potential of medications might be bolstered by a critical exploration of the intra and interpersonal aspects of prescribing. This could include Schiff et al's "principles of conservative prescribing" (15), or involve an evocation of themes relevant to the depressed youth's experience with taking prescribed medications. Medications and multiple trials can influence or impact one's sense of autonomy and agency, or have implications on the subjective severity and intractability of an illness (16). It would be important to acknowledge DW's expectations and hopes around medication, and to discuss the possible limitations of pharmacotherapy, especially as monotherapy for treatment resistant depression. There is also much to examine from a psychodynamic, behavioural, family systems, and sociocultural lens. This might involve looking at the transferential-countertransferential and/or re-enactment potentials of prescribing for treatment resistance; the role of behavioural change principles in medication adherence; or the symbolic, social and cultural values ascribed to particular medications by the clinician, the patient, the family, and the sociocultural and institutional contexts within which they exist (3,5,16–19).

#### **Aldrich Leung, MD**

Psychiatrist, Mood Disorders Clinic, Healthy Minds Centre, BC Children's Hospital

## References

- MacQueen GM, Frey BN, Ismail Z, Jaworska N, Steiner M, Lieshout RJV, et al. Canadian Network for Mood and Anxiety Treatments (CANMAT) 2016 Clinical Guidelines for the Management of Adults with Major Depressive Disorder: Section 6. Special Populations: Youth, Women, and the Elderly. *Can J Psychiatry* [Internet]. 2016 Sep 1 [cited 2022 Jul 31];61(9):588–603. Available from: <https://pubmed.ncbi.nlm.nih.gov/27486149/>
- Depression in children and young people: identification and management NICE guideline. 2019 [cited 2022 Jul 30]; Available from: [www.nice.org.uk/guidance/ng134](http://www.nice.org.uk/guidance/ng134)
- Chubinsky P, Hojman H. Psychodynamic Perspectives on Psychotropic Medications for Children and Adolescents. *Child Adolesc Psychiatr Clin N Am* [Internet]. 2013 [cited 2022 Jul 29];22(2):351–66. Available from: <https://pubmed.ncbi.nlm.nih.gov/23538017/>
- Miller AL, Rathus JH, Linehan MM. Dialectical behavioural therapy: treatment stages, primary targets, and strategies. In: *Dialectical Behavior Therapy with Suicidal Adolescents*. The Guilford Press; 2007. p. 38–70.
- Brent D, Maalouf F. Depressive disorders in childhood and adolescence. In: *Rutter's Child and Adolescent Psychiatry: Sixth Edition*. Blackwell Publishing Ltd.; 2017. p. 882–6.
- Weaver MD, Barger LK, Malone SK, Anderson LS, Klerman EB. Dose-dependent associations between sleep duration and unsafe behaviors among US high school students. *JAMA Pediatr* [Internet]. 2018 Dec 1 [cited 2022 Jul 30];172(12):1187–9. Available from: <https://jamanetwork.com/journals/jamapediatrics/fullarticle/2703913>
- Nunes ML, Bruni O. Insomnia in childhood and adolescence: clinical aspects, diagnosis, and therapeutic approach. *J Pediatr (Rio J)* [Internet]. 2015 [cited 2022 Jul 30];91(6):26–35. Available from: <https://pubmed.ncbi.nlm.nih.gov/26392218/>
- Riemann D, Krone LB, Wulff K, Nissen C. Sleep, insomnia, and depression. *Neuropsychopharmacology* [Internet]. 2019 [cited 2022 Jul 30]; Available from: <https://doi.org/10.1038/s41386-019-0411-y>
- Riemann D, Baglioni C, Bassetti C, Bjorvatn B, Dolenc Groselj L, Ellis JG, et al. European guideline for the diagnosis and treatment of insomnia. *J Sleep Res* [Internet]. 2017 Dec 1 [cited 2022 Jul 31];26(6):675–700. Available from: <https://pubmed.ncbi.nlm.nih.gov/28875581/>
- Schutte-Rodin SL, Broch L, Buysse D, Dorsey C, Sateia M. Clinical guideline for the evaluation and management of chronic insomnia in adults. *J Clin Sleep Med*. 2008 Oct 15;4(5):487–504.
- Pelayo R, Yuen K. Pediatric sleep pharmacology. *Child Adolesc Psychiatr Clin N Am*. 2012 Oct 1;21(4):861–83. Available from: <https://pubmed.ncbi.nlm.nih.gov/23040905/>
- Kennedy SH, Lam RW, McIntyre RS, Tourjman SV, Bhat V, Blier P, et al. Canadian Network for Mood and Anxiety Treatments (CANMAT) 2016 Clinical Guidelines for the Management of Adults with Major Depressive Disorder: Section 3. Pharmacological Treatments. *Can J Psychiatry* [Internet]. 2016 Sep 1 [cited 2022 Jul 30];61(9):540–60. Available from: <https://pubmed.ncbi.nlm.nih.gov/pmc/articles/PMC4994790/>
- Elbe D, Black TR, McGrane IR, Procyshyn RM, editors. *Clinical Handbook of Psychotropic Drugs for Children and Adolescents*, 4th Ed. Hogrefe Publishing; 2018.
- Ravindran A V., Balneaves LG, Faulkner G, Ortiz A, McIntosh D, Morehouse RL, et al. Canadian Network for Mood and Anxiety Treatments (CANMAT) 2016 Clinical Guidelines for the Management of Adults with Major Depressive Disorder: Section 5. Complementary and Alternative Medicine Treatments. *Can J Psychiatry* [Internet]. 2016 Sep 1 [cited 2022 Jul 31];61(9):576–87. Available from: <https://pubmed.ncbi.nlm.nih.gov/27486153/>
- Schiff GD, Galanter WL, Duhig J, Lodolce AE, Koronkowski MJ, Lambert BL. Principles of conservative prescribing. *Arch Intern Med* [Internet]. 2011 Sep 12 [cited 2022 Jul 30];171(16):1433–40. Available from: <https://jamanetwork.com/journals/jamainternalmedicine/fullarticle/1105913>
- Maroun RA, Thackeray LA, Midgley N. Meaning and medication: a thematic analysis of depressed adolescents' views and experiences of SSRI antidepressants alongside psychological therapies. *BMC Psychiatry* [Internet]. 2018 [cited 2022 Jul 30];18(374). Available from: <https://bmcp psychiatry.biomedcentral.com/articles/10.1186/s12888-018-1961-y>
- Kirmayer LJ. Unpacking the placebo response: insights from ethnographic studies of healing. In: *Placebo Talks: Modern perspectives on placebos in society*. Oxford University Press; 2015. p. 119–143.
- Mintz D. Psychodynamics of pharmacologic treatment resistance. In: *Psychodynamic Psychopharmacology : Caring for the Treatment-Resistant Patient*. American Psychiatric Association Publishing; 2022. p. 55–60.
- Cohen D, Deniau E, Maturana A, Tanguy ML, Bodeau N, Labelle R, et al. Are child and adolescent responses to placebo higher in major depression than in anxiety disorders? A systematic review of placebo-controlled trials. *PLoS One* [Internet]. 2008 Jul 9 [cited 2022 Jul 31];3(7):1–8. Available from: <https://www.ncbi.nlm.nih.gov/pmc/articles/PMC2435626/>

## Response #3

This case exemplifies the importance and limitations of evidence based interventions. In this commentary, we will focus on the psychopharmacology aspects of the case. Yet, we cannot overstate the importance of a comprehensive treatment plan that includes psychoeducation, complementary and alternative options, as well as psychotherapy, and lifestyle modifications including physical activity, healthy diet, and sleep hygiene.

In choosing an optimal psychopharmacological approach, it is important to consider our patient's factors, including their symptom profile, comorbid conditions, response and side effects to previous antidepressants, and personal preference. We should also consider medication factors including tolerability, interactions with other medications and supplements, simplicity of use, and medication coverage (1).

The possible options for this case include: adding an adjunctive medication, switching to an alternative agent, and/or psychosocial treatments. Utilizing measurement based care will help objectively guide these treatment decisions and monitor the outcomes.

After discussing the different options with the patient and her family, we could decide to use an adjunct second

generation antipsychotic medication, such as quetiapine. Quetiapine could help boost their initial response to venlafaxine, and be a quicker solution to some of the patient's concerns. Further, it has evidence for improvement of anxiety and depressive symptoms, as well as the potential to improve appetite and sleep (2). We would recommend initiating quetiapine at 12.5 to 25 mg daily, and increasing weekly until reaching adequate clinical response, hence a need for frequent monitoring. Although there are no clear guidelines for optimal augmentation dosing for young people, CANMAT guidelines for the adult population recommend a target dose between 150–300 mg daily. The use of quetiapine requires baseline and routine metabolic monitoring including height, weight, waist circumference, blood pressure, and blood work investigations following CAMESA guidelines (3). Notable drawbacks for quetiapine include its well known metabolic side-effects, for which youth are at an increased risk (4). Another factor to consider is the additional cardiac side effects including QTc interval prolongation associated with polypharmacy (5). These side effects could lead to long-term concerns, and prevent us from recommending augmentation with quetiapine as our preferred treatment option.

Alternatively, the patient could be switched to a different medication. CANMAT guidelines would support this approach because the patient has only been trialed on one prior antidepressant and at a subtherapeutic dose of only 10 mg daily of fluoxetine. Although venlafaxine has evidence for efficacy and safety use in young people, adverse side effects prevent it from being a first line option in youth with depression (6). Further, the patient has not reached full remission despite exceeding the maximum dose of 225 mg daily recommended according to CANMAT and the TORDIA study. Of the three common SSRIs often used in young people (fluoxetine, sertraline and escitalopram), fluoxetine would be our preferred agent because it has the most evidence to support efficacy for pediatric MDD (level 1 CANMAT) (1). Additionally, the patient had an initial positive response to fluoxetine, and we know that early improvement positively correlates with later response and remission (7). The previous trial did not afford adequate time or therapeutic dose. Moreover, the long half-life of fluoxetine and its metabolite desmethyl-fluoxetine will minimize the risk of withdrawal symptoms experienced in shorter acting antidepressants such as venlafaxine or paroxetine. This is particularly important in young people whom tend to struggle with poor adherence (8).

A cross-tapering can be performed, keeping in mind this strategy is not an exact science. Since the current dose of venlafaxine is high at 262.5 mg daily, we would start by

decreasing the dose of venlafaxine either by half or to 150 mg daily depending on the pills that patient has. This will reduce the risk of serotonergic syndrome; after a few days a small dose of fluoxetine 10 mg daily can be started and will help minimize venlafaxine's discontinuation symptoms. After a week or two depending on tolerability, venlafaxine will be fully discontinued and fluoxetine can then be increased to 20 mg daily. The target dose range for depression using fluoxetine in young people is between 20-60 mg daily based on clinical response, and tolerability. The dose increments should be done based on tolerability and clinical response, allowing several weeks in between to observe the antidepressant response. During the transition, although it may be tempting to maintain dual treatment if symptoms improve, a complete cross over to fluoxetine monotherapy will help to reduce the risk of adverse reactions and likely improve adherence. While making this change, the patient should be carefully monitored for both increased thoughts of self-harm and suicide and serotonin syndrome symptoms (1,6).

In addition to the above covered possible interventions, it will be important to rule out hyperthyroidism and diabetes with testing for TSH and hemoglobin A1c levels. This is based on the excessive sweating that the patient is experiencing, and these two conditions are commonly associated with the onset of depression.

We also want to emphasize the importance of exercise, given the patient's BMI and the substantial evidence supporting the benefits of physical activity in mild to moderate depression. Physical exercise is an effective intervention for depression and can be used as monotherapy in mild to moderate depression, or as an adjunct treatment in combination with antidepressants for moderate to severe depression (1,9).

We would like to close with highlighting that CANMAT guidelines and the main clinical CAP trials continue to emphasize and prioritize the use of cognitive behavioral therapy in the treatment of major depressive disorder in young people (1,5). Being in line with new evidence requires us to continue to emphasize psychotherapy's efficacy and in some cases superiority to pharmacological treatments (10).

#### **Iliana Ortega MD FRCPC**

Child and Adolescent Psychiatrist, Clinical Assistant Professor, Department of Psychiatry, Mathison Centre for Mental Health Research and Education, Hotchkiss Brain Institute, University of Calgary

#### **Jennifer Woo MD, FRCPC**

Child and Adolescent Psychiatry Subspecialty resident, Department of Psychiatry, University of Calgary

## References

1. Kennedy SH, Lam RW, McIntyre RS, et al. Canadian Network for Mood and Anxiety Treatments (CANMAT) 2016 Clinical Guidelines for the Management of Adults with Major Depressive Disorder: Section 3. Pharmacological Treatments [published correction appears in *Can J Psychiatry*. 2017 May;62(5):356]. *Can J Psychiatry*. 2016;61(9):540-560. doi:10.1177/0706743716659417
2. Katzman MA, Bleau P, Blier P, et al. Canadian clinical practice guidelines for the management of anxiety, posttraumatic stress and obsessive-compulsive disorders. *BMC Psychiatry*. 2014;14 Suppl 1(Suppl 1):S1. doi:10.1186/1471-244X-14-S1-S1
3. Pringsheim T, Panagiotopoulos C, Davidson J, Ho J; Canadian Alliance for Monitoring Effectiveness and Safety of Antipsychotics in Children (CAMESA) guideline group. Evidence-based recommendations for monitoring safety of second-generation antipsychotics in children and youth. *Paediatr Child Health*. 2011;16(9):581-589.
4. Pillay J, Boylan K, Newton A, Hartling L, Vandermeer B, Nuspl M, MacGregor T, Featherstone R, Carrey N. Harms of Antipsychotics in Children and Young Adults: A Systematic Review Update. *Can J Psychiatry*. 2018 Oct;63(10):661-678. doi: 10.1177/0706743718779950. Epub 2018 Jun 4.
5. Hasnain M, Vieweg WV. QTc interval prolongation and torsade de pointes associated with second-generation antipsychotics and antidepressants: a comprehensive review. *CNS Drugs*. 2014;28(10):887-920. doi:10.1007/s40263-014-0196-9
6. Brent D, Emslie G, Clarke G, et al. Switching to another SSRI or to venlafaxine with or without cognitive behavioral therapy for adolescents with SSRI-resistant depression: the TORDIA randomized controlled trial [published correction appears in *JAMA*. 2019 Nov 5;322(17):1718]. *JAMA*. 2008;299(8):901-913. doi:10.1001/jama.299.8.901
7. Watanabe N, Maruo K, Imai H, Ikeda K, Yamawaki S, Furukawa TA. Predicting antidepressant response through early improvement of individual symptoms of depression incorporating baseline characteristics of patients: An individual patient data meta-analysis. *J Psychiatr Res*. 2020;125:85-90. doi:10.1016/j.jpsychires.2020.03.009
8. Taddeo D, Egedy M, Frappier JY. Adherence to treatment in adolescents. *Paediatr Child Health*. 2008 Jan;13(1):19-24. doi: 10.1093/pch/13.1.19.
9. Kvam S, Kleppe CL, Nordhus IH, Hovland A. Exercise as a treatment for depression: A meta-analysis. *J Affect Disord*. 2016 Sep 15;202:67-86. doi: 10.1016/j.jad.2016.03.063. Epub 2016 May 20.
10. Davey CG, Chanen AM, Hetrick SE, Cotton SM, Ratheesh A, Amminger GP, et al. The addition of fluoxetine to cognitive behavioural therapy for youth depression (YoDA-C): a randomised, double-blind, placebo-controlled, multicentre clinical trial. *Lancet Psychiatry*. 2019 Sep;6(9):735-44.